Cylinder Head Cover

No Part no Description Qty CORE VL ML/ LB
1 150 BN152QMI-0100000  cylinder head cover 1 X

2 450 BNS20MI-0100002 PRESSHREPEATEBREATHER 4 X X X
3 150 BN152QMI-0101000 TUBE BREATHER 1 X

4 450 GB845-85 SCREW ST42-8-F-11 3 X X X
5 150 BN152QMI-0100003 GASKET HEAD COVER 1 X

6 150 BNIS20MI-0100004 CHPFIBEMA) £l X

+ 4150 BNS20MI-0400005 ARFUBE 4+ X

8 1450 BNS20MI-0100006 CHPFIBESB) 4 X X
9 150 GB5787-1986 BOLT M6x%25 2 X

10 150 BN152QMI-0100006 aerate syphon 1 X

11 150 GB5787-1986 aerate syphon install boltM6x25 2 X

12 150 BN152QMI-0100007 aerate syphon airpfoof gasket 1 X

13 150 BN152QMI-0100008  cylinder head cover 1 X

14 150 GB5787-1986 BOLT M6x35 4 X

15 150 GB5787-1986 BOLT M6x%55 1 X

E-2RELk
Cylinder Head

No Part no Description Qty [CORE VL ML/ LB
4+ 486 BN520MI-020000+ PINDOWEL 4 X
2 (450 GB6177-86 NUFM6 2 X X X
3 |150 BN152QMI-0202001 CLIP TUBE ASSY 1 X
4 |150 GB901-86 STUD M6x63 2 X X X
5 [150 GB5787-1986 HEXAGEN FLANGE SCREW M6X100 2 X




6 [150 BN152QMI-0200003  |GASKET CARBURETOR INSULATOR 1 X
7 |150 BN152QMI-0200004  |INSULATOR CARBURETOR 1 X
8 [150 BN157QMJ-0202000  |[INTAKE TUBE ASSY 1 X X
9 (150 BN152QMI-0200005  |O RING 27x2.0 y X
10 [150 BN152QMI-0200006  |SPRING VALVE INNER,OUTER 2 X
11 [150 BN157QMJ-0200008 |VALVE INTAKE y X X X
12 150 BN152QMI-0200009  |NUT TAPPET ADJUSTING 2 X X X
13 |150 BN152QMI-0200010 SCREW TAPPET ADJUSTING 2 X X X
14 [150 BN152QMI-0200011  |RETAINER VALVE SPRING > X
15 |450 GB6177-86 NUT-MS 2 X
16 |150 GB97.2-85 WASHER 8 4 X
17 |150 BN152QMI-0203000  |SHAFT COMP INTAKE VALVE ROCKER ARM| 1 X
18 [150 BN152QMI-0200012  |[VALVE CONE HALF 4 X
19 |150 BN152QMI-0200013  |SHAFT EXVALVE ROCKER ARM 1 X
20 |150 BN152QMI-0204000  |CAMSHAFT GROUP y X X X
21 150 BN152QMI-0200014 |ROCKER ARM INNER 1 X
22 150 BN152QMI-0200019  |[ROCKER ARM OUTER 1 X X X
23 |[150 BN152QMI-0200015 VALVE SPRING RETAINER 1 X X X
24 150 BN152QMI-0205000  |VALVE OIL SEAL ASSY y X
25 150 BN157QMJ-0200016 |EXHAUST VALVE ] X X X
26 |150 GB901-86 DOUBLE END STUDS M6x32 2 X
27 150 BN157QMJ-0206000  |CYLINDER HEAD ASSY ] X
28 150 BN152QMI-0200017 |HOLDER CAMSHAFT 1 X X X
29 |450 BNIS20MI-0207000  |SINGLE-STOPPER COMP 1 X
30 [150 BN152QMI-0200018  |SPARK PLUG y X
31 |150 BN157QMJ-0000001  |GASKET CYLINDER HEAD ] X X X

E-3K ML




Cylinder

No Part no Description Qty |CORE VL ML/ LB
1 150 BN157QMJ-0301000 CYLINDER 1 X X X
2 (150 GB5787-1986 BOLT M6x20 2 X X X
3 [150 BN152QMI-0302000 CHAIN ADJUSTER ASSY 1 X X X
4 (150 BN1520QMI-0300001 GASKET CHAIN ADJUSTER 1 X
5 [4580 BNII2QMI-0300002 CAM-CHAIN-SCREW 4 X X X
6 |450 BN1520MI-0300003 O-REING 5245 4 x
7 (150 BN152QMI-0303000 TENSION ROD CHAIN 1 X
8 [150 BN1520QMI-0304000 CHAIN CAM 1 X X X
9 (150 BN152QMI-0305000 GUIDE COMP CHAIN 1 X
10 (450 BNS2QMI-0300004 PINDOWEL 1016 2 x x X
11 150 BN157QMJ-0000002  |GASKET CYLINDER 1 X X X
12 |150 BNI520ME-0302001  |95%5-o+ing 1 X X X
E-4 g EAT EEAH
Crankshaft-Connecting Rod-Piston
No Part no Description Qty |CORE VL ML/ LB
1 150 BN157QM1J-0900001 PISTON 1 X X X
2 (150 BN157QM1J-0900007 piston ring .comp 1 X X X
3 |150 BN157QMJ-0900004  |CLIP PISTON PIN 2 X
4 (150 BN157QMJ-0900005 PISTON PIN 1 X
5 [150 BN157QM1J-0902000 CRANKSHAFT CONNECTING-ROD ASSY 1 X
6 |150 BN152QMI-0900006 | WOODRUFF KEY 2 X
E-5 ZE i M4




Crankcase

No Part no Description Qty |CORE VL ML/ LB
1 150 BN152QMI-0601000 CRANDCASE ASSY-L(long) 1 X
2 (150 BN152QMI-0600001 OIL SEAL 27x42x7 1 X X X
3 [150 GB292-83 BEARING RADIAL BALL6004 1 X X X
4 150 BN152QMI-0602000  |[SHOCK ABSORBER TUBE 1 X X X
5 (150 GB292-83 BEARING RADIAL BALL 6002 1 X X X
6 |150 BNI520MI-0603002 | FUBEBREATHER ASSY 1 | x | x | x
7 (150 GB292-83 BEARING RADIAL ALL 6301 1 X X X
8 [150 BN152QMI-0600002 PLATE KICK RETURN STOPPER 1 X
9 |450 GBS787-1986 BOET-Mé6x14 £l X
10 (150 BN152QMI-0604000  |PIN BRAKE SHOE ANCHOR ASSY 1 X X X
11 150 BN152QMI-0600003 SPRING KICK STARTER 1 X X X
12 150 BN152QMI-0600004 PIN SPECIAL 1 X X X
13 150 BN152QMI-0600005 O RING 7.5x1.5 1 X X X
14 150 BN152QMI-0600006 BUSH 1 X X X
15 150 BN152QMI-0605000 GRASP KICK STARTER DRIVE 1 X X X
16 |450 BNIS20MI-0600007 WASHI2-S 1l X X X
17 |450 GB5789-86 NUFMS 4 X x x
18 |150 GB119-86 PIN B3x8 1 X
19 150 BN152QMI-0600009 SHAFT STARTER IDLE 1 X X X
20 |150 BN152QMI-0606000  |GEAR COMP STARTER IDLE ASSY 1 X X X
21 150 BN152QMI-0600010 SPRING STARTER IDLE 1 X X X
22 |150 BN152QMI-0600011 OIL SEAL19.8%x30x5 1 X
23 |[150 BN152QMI-0607000 BUSH 1 X
24 1150 BN152QMI-0600012 GEAR KICK DRIVEN 1 X




25 150 BN152QMI-0600013 DOUBLE END STUDS M8X196.5 2 X X X
26 |150 BN152QMI-0600015 OIL PLUG 1 X X X
27 1150 BN152QMI-0600016 OIL PLUG M12x1.5%15 1 X X X
28 |150 BN152QMI-0600014  [SPRING STARTER GEAR FRICTIDN 1 X X X
E-6 ZihfERA
Left Crankcase Cover
No Part no Description Qty |CORE VL ML/ LB
1 150 BN152QMI-1600001 COVER L(long) 1 X
2 |450 BNI520MI-1600002  |CLAMPER BREATHERDRAIN-TUBE 4 X X X
3 |450 BNI1320MI-1601000 CLAMPER THROTTLE CABLE 4 X X X
4 |450 BNI520ME-1H000001 PINDOWEL-MZX14 2 X X X
5 |450 BN520MI-1600004 CLAMPER BRAKE CABLLE 4 X X X
6 |450 GB845-85 SCREW-ST4-2>8-CH 4 X X X
7 |450 BN1520MI-1600005 PEATEL- COVER 1 X X X
8 |[450 BNA520MI-1600006  [EEXING-STAND 1
9 |150 GB5787-1986 BOLT M6x40 8 X X X
10 |150 GB5787-1986 BOLT M6x65 2 X X X
H |450 BN520MI-0600017 BUSH RIUKSPINLE 4 X X X
12 150 BN152QMI-1602000 ARM ASSY KICK STARER 1 X
13 |456 BNIS20MI-0600018 WASHER 1 X X X
14 150 BN152QMI-0000006 GASKET LCOVER 1 X
E-7 At E4A
Crankcase R
No Part no Description Qty |CORE VL ML/ LB
1 150 BN152QMI-0607000 BUSH ENGING HANGER 1 X X X




2 450 BN1520MI-1000001  |[PIN-DOWELSx14 2 X
3 [150 BN152QMI-100200 CRANKCASE ASSY R 1 X X X
4 150 GB5787-1986 BOLT M6x%50 2 X X X
5 (150 BN152QMI-1000002 DOUBLE END STUDS M8X185.5 2 X X X
6 |150 BN152QMI-0000004  |GASKET CRANDCASER 1 X
E-8 AM MDA
Right Crankcase Cover
No Part no Description Qty [CORE VL ML/ LB
1 150 BN152QMI-1300001 COVER R CRANKCASE COMP 1 X
2 450 BN1520MI-1000001  |[PINDOWEL-8X14 2 X
3 [150 GB5787-1986 BOLT M6x%95 4 X
4 |450 BN1520MI-1300003  |CLAMPERMAGNETO 1 X
5 (150 BN152QMI-0000003 GASKET R CRANKCASE COVER 1 X
6 [150 GB5787-1986 BOLT M6x110 2 X
7 (150 GB5787-1986 BOLT M6x100 1 X
8 [150 BNI152QMI-1300004 OIL LEVEL STICK 1 X
9 [150 BN152QMI-1300007 |0 RING30.8x3.1 1 X
10 (450 GB787-1986 BOLEFM6<32 2 X
11 150 BN152QMI-1300006 SPRING OIL FILTER MESH 1 X
12 (150 BN152QMI-1300005 0 RING18x3 1 X
13 |150 BN152QMI-1300008 CAP OIL FILTER 1 X
14 (150 BNI152QMI-1301000 MESH OIL FILTER 1 X
15 |150 BN152QMI-1300009 OIL SEAL19.8x30x5 1 X
E-9 B RE

Transmission




No Part no Description Qty CORE VL ML/ LB
4 480 BNAS2ZOMI-56400+ PLART RAMP- 4 X X X
2 450 BNS520MI-1501002 cHP 2 X X X
3 150 BN157QMJ-1501003 ROLLER SET WEIGHT 6 X X X
4 450 BNS20MIH504H004 PIECESHIDE 3 X X X
5 450 BNAS2ZOMI-564005 COLEARDRIVEFACE 4 X X X
6 450 BN1520MI-1501006 FACE-COMP-MOVABLEDRIVE 1 X X X
7 150 BN157QM1J-1500006 BELT DRIVE 1 X
8 450 BNAS20MI1501007 FACEDRIVE 4 X X X
9 450 BNS20MI1501008 BOSSDRIVEFEACE 4 x X X

10 150 GB6181-86 NUFME2425 2 X

4 480 BNS20MI-1500009 WASHER 12234925 2 X X X
12 150 BN157QM1J-1502000 PULLEY ASSY DRIVEN 1 X X X

13 480 BNS20MI-50200+ OUFERCEUFCH 1 X X X

14- 450 BNS7OMIH562062 Sprinsehiteh 3 X X X
15 150 BN157QMJ-1502003 Weight set clutch 3 X X X
16 150 BN152QMI-1504003 GEAR BOX CASE 1 X X X
17 150 BN152QMI-1500010 INPUT SHAFT 1 X X X
18 150 BN152QMI-1505002 MID GEAR 1 X X X
19 150 BN152QMI-1500011 OUTPUT SHAFT 1 X

20 150 BN152QMI-1500012 FINAL GEAR 1 X X X

21 150 BN152QMI-0000005 PAPER CUSHION GEAR 1 X X X

22 150 BN152QMI-1504001 OIL SEAL20x32x6 1 X X X

23 480 GB5771986 BOEFM6=28 4 X X X

24 150 GB292-83 BEARING RADIAL BALL 6204 1 X X X

25 150 GB292-83 BEARING RADIAL BALL 6202 1 X X X




26 450 GB9S-85-8 WASHERS 4 X X X
2F 450 GBS78TH986 BOEF-MS=2 El X X X
28 150 GB292-83 BEARING RADIAL BALL6203 1 X X X
29 450 BNIS20MI1504002  BOEFSPECIAL-MSx12 4 X X X
30 450 GB57871986 BOETM6x35 4 x X X
34 450 BNA520MI-100000+  PINDOWELR<H4 2 X X X
32 150 BN157QMJ-1501000  driver wheel groupware 1 X X X
E-10% 4l
Generator
No Part no Description Qty CORE VL ML/ LB
1 150 BN152QMI-1101000 FAN COMP COOLING 1 X
2 450 GB57871986 BOEF M6 4 X
3 180 BNS20MI-H00064 NEFMHE2XE2S El X
4 450 BNAS2OMI-H00002 WASHER @225 4 X
5 180 GBS78TH986 BOEF-MS=2 2 X
6 150 BN152QMI-1102000 MAGNETO ASSY 1 X
+ 450 GBS78TH986 BOEF-M6x22 2 X
8 1450 BNS20MI-H02004 STATOR.GENERATOR £l X
9 180 BNIS20MI-1102002 ROTOR-GENERATOR £l X
E-11 E3h 44
Starting Motor
No Part no Description Qty CORE VL ML/ LB
1 150 BN152QMI-1201000 STARTING MOTOR ASSY 1 X
2 450 BNS520MI-1201002 CABEESTARTFINGMOTOR £l X
3 450 BNS20MI-1201003 O-RING £l X




4 450 BNI520MI-1261004 STARTINGMOTOR 4 X

5 180 GB57874-14986 BOLEFMé6<16 2 X X x
6 150 BN152QMI-1200001 GEAR STARTER REDUCTION 1 X
7 150 BN152QMI-1200002 SHAFT STARTER REDUCTION GEAR 1 X
8 150 BN152QMI-1202000 CLUTCH ASSY 1 X

9 450 BNIS2QMI1202001  GEARCEUFCHASSY 4 X

10 450 BNS20MI1202002 OUFER COMPCEUTCHASSY 4 X

1 450 GB70-85 SCREW-M6x12 3 X

12 450 BNAS2OMI-1202003 BEARINGNEEDEE 4 x

13 450 BNIS20MI1202004 FEANGE-CEUTCEHASSY 4 X

14 1480 BNAS2OMI-1202005 ROEELEER 3 X

15 1480 BNI520MI-1202006 CAP-STARING CEUTFCHSPRING 3 X

16 450 BNI520MI-1202007 SPRINGSTARTING CEUTCH ROLEEER 3 X

1+ 450 BNAS2OMI-1202008 PIN-DOWEL 4 x

18 150 BN152QMI-1200003 WASHER 1 X

19 150 BN152QMI-1202004 NUT LOCK 1 X X X

E-12 HlihZR
Oil Pump

No Part no Description Qty [CORE VL ML/ LB
1 |150 BN152QMI-1400001 SPROCKET DRIVE 1 X

2 |450 BNIS20QMI1400002 [SEPARATOROIE 4 X
3 [150 BN157QMJ-1401000 PUMP ASSY OIL 1 X X X
4 (450 GB6H7-86 NEFMé 4 x

5 [4580 GB5787-1986 BOETM625 2 x X X
6 [150 BN152QMI-1400003 CHAIN OIL PUMP 1 X

+ (450 GB57871986 BOLTM6ex12 2 X




E-13 NBE 51 BRE
Fan Cover-Shround

No Part no Description Qty |CORE VL ML/ LB
1 150 BN152QMI-0501000 CLAMPER BREATHER TUBE 1 X
2 |150 BN152QMI-0502000 BUST SHROUD 1 X
3 |450 BNI520MI-0500004 CEAMPER STARTER CABLE £l X X X
4 |150 BN152QMI-0500002 aerate pipe 1 X
5 (150 BN152QMI-0504000 decorate cover,fan cowling 1 X X X
6 (150 BN152QMI-0500004 SHROUD COMP A 1 X X X
+ (450 BNI520MI-0500009 CEAMPER OVERFLOWTUBE 4 X X X
8 [150 BN152QMI-0503000 SHROUD COMP B 1 X X X
9 |[450 BNI520MI-0500006  |CHPHIGHTENSION-CORD 4+ X X X
10 450 GB5787-1986 BOLTM6x25 3 X
11 [150 BN152QMI-0500008  |{GROMMET SHROUD A 1 X
12 450 BNAS20MI-0500010 GROMMETSHROUD B 4 X X X
B 456 GBR45-83 SEREWTAPPINGST4-8>13-C-H 6 X
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